Machine Body &
Thread Tension Adjusting Mechanism
oIy X &Y T 1Y

A-22
ot A-25
8 A-29 =" (®
A-11-2 l i A27 ®
T ©oA2s |
A11A27 . | AT oy
¥ ,--'——-i.A'27 LOA21 po7® p2s® @ @
7 A9 A-28
!A§91 '
== usiStEE
ZA o Ate A0
) ’_'/T-ig-i __________
= A153
-15 1'6618|A151';A154
A14A17T O
A5 @ @A A-15-2A-15-5  A-1
v A e

A91111 A-60 Q 1 A-61
A92411 C
A-36 :
A-35
s | |A

A-40 A-46
S mA43

_ I A-61
NOY aA43 a0

@ A-41
R A-42

A-39

From the library of: Superior Sewing Machine & Supply LLC




SunLhtar

NOTE:

A=KM-137A
A-1=KM-235A
B=KM-137B
B-1=KM-235B

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁgl_ bly
A-1 01-001A-1370 A B Arm., Bed Assembly gl =(x) 1
A-1-1 01-001A-235B A-1, B-1 |Arm, Bed Assembly gl =(x) 1
A-1-2 01-001A-235A Arm., Bed Assembly gl =(x) 1
A2 01-006A-2350 Face Plate g 1
A-3 01-007C-2350 Gasket For A-2 w3 97) 1
A-4 01-029M-1230 Name Plate Wt vz 1
A-5 01-144R-1230 Face Plate Rubber Cap(L) Hg zFapl () FAE1) | 1
A-6 01-110R-1230 Rubber Plug For A-2 | aRupi(F) AAG) | 1
A7 01-031C-1230 Thread Guide Left Wk A7 o) 1
A-8 SC-0120-1230 Screw(9/64” n=40) 299z A LAHY/6L n=40) 1
A-9-1 SC-0179-3710 A B Screw(11/64” n=40) A=A HaH11/64" n=40) | 3
A-9-2 SC-0179-3710 A-1, B-1 |Screw(11/64" n=40) A=A HaH11/64" n=40) | 3
A-10 01-009A-2350 Cover For Take Up Lever Al 7] AW 1
A-11-1 SC-0543-2302 A B Screw(11/64" n=40) EA A 2AUAH11/64" n=40) 1
A-11-2 SC-A174-4122 A-1, B-1 |Screw(11/64" n=40) 7habake] VhA(11/64" n=40) | 1
A-12 01-030C-1230 Thread Guide For Arm o} Al7 o) 1
A-13 SC-0120-1230 Screw(9/64” n=40) 29z A YAHY/64 n=40) | 1
A-14 40-003P-1230 Tension Release Pin | 1
A-15 40-114A-1230 s Tension Complete Al 2 A A (1374) 1
A-15-1 40-104A-1230 A, Tension Barrel Al zAAR] BA) 1
A-15-2 40-504A-1230 Tension Release Pin AtzA = 1
A-15-3 40-111G-1230 Check Spring w3z 1
A-15-4 40-404A-1230 Tension Stud A 2AAR] & 1
A-15-5 40-6045-1230 Set Screw For A-15-4 A 2A8AR & aAA} 2
A-15-6 40-204A-1230 Tension Disk A gy A A 2
A-15-7 40-304A-1230 Tension Release Washer Al z2A AxE] ukx 1
A-15-8A |  40-333G-123A A, A-1 Tension Spring A Az 1
A-15-8B | 40-333G-123B B. B-1 Tension Spring A Az 1
A-15-9 40-804W-1230 Ratchet For A-15-10 A 2AAR] 2H A 1
A-15-10 40-704C-1230 A, B Tension Adjusting Knob Al Z2AAR] Y E 1
A-16 40-104A-2350 A-1, B-1 |Tension Adjusting Apparatus Ass y Al Z2A AR (AFE L) 1
A-16-1 A-1, B-1 |Tension Barrel Al zAAR] BA) 1
A-16-2 40-204A-2350 A-1, B-1 |Cap For A-15-4 QA A =24 A 1
A-17 40-008R-1230 Packing For A-15 | 1
A-18 SC-0114-1230 Screw(15/64" n=28) g w1564 n=28) | 1
A-19 01-127A-1230 A B Thread Guide With Three Holes M Al o] (%) (1374) 1
A-19-1 01-027C-1230 A B Nut For A-19 Al AZe] Y 1
A-20 40-201A-2700 A-1, B-1 |Supplementary Tension Ass y Bx A 2AAX](z) 1
A-20-1 40-105A-2700 A-1, B-1 | Guide Plate For A-20 A ey 1
A-20-2 40-101A-2700 A-1, B-1 |Shaft For A-20 Bz A 2HAA & 1
A-20-3 40-102A-2700 A-1, B-1 | Tension Disk Bz A 2H A 2
A-20-4 40-103A-2700 A-1, B-1 |Spring For A-20 Bz 4l Az 1
A-20-5 40-104A-2700 A-1, B-1 | Nut For A-20 Bz A Z2AAA 24 HE 1

From the library of: Superior Sewing Machine & Supply LLC




Machine Body &
Thread Tension Adjusting Mechanism
oIy X &Y T 1Y

A-22
ot A-25
8 A-29 =" (®
A-11-2 l i A27 ®
T ©oA2s |
A11A27 . | AT oy
¥ ,--'——-i.A'27 LOA21 po7® p2s® @ @
7 A9 A-28
!A§91 '
== usiStEE
ZA o Ate A0
) ’_'/T-ig-i __________
= A153
-15 1'6618|A151';A154
A14A17T O
A5 @ @A A-15-2A-15-5  A-1
v A e

A91111 A-60 Q 1 A-61
A92411 C
A-36 :
A-35
s | |A

A-40 A-46
S mA43

_ I A-61
NOY aA43 a0

@ A-41
R A-42

A-39

From the library of: Superior Sewing Machine & Supply LLC




SunLhtar

NOTE:

A=KM-137A
A-1=KM-235A
B=KM-137B
B-1=KM-235B

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁgl_ bly
A-21 SC-0104-5607 A-1, B-1 |Screw(11/64" n=40) 312 loj2) B/S TAYAH11/64 n=40) 1
A-22 01-116A-2350 Guide Bar For Thread Al gk B (235%) 1
A-22-1 01-027C-1230 Nut For A-22 AT AHe] YE 1
A-23 01-011A-2350 Top Cover S =7 1
A-24 01-012C-2350 Gasket For A-23 N =R ) 1
A-25 01-019C-1230 0il Gauge Window 43 1
A-26 01-0233-1230 Screw For Top Cover EAW YAHAD 4
A-27 01-112R-1230 Robber Plug(Small) aFup(4) 34 (5) 6
A-28 01-110R-1230 Robber Plug(Large) g pRas(F) 3] (3) 3
A-29 01-006R-2350 Robber Plug A =27] 3R Rl | 1
A-30 01-010M-2350 Brand Mark For Arm Abszm} = (kR 1
A-31 01-013M-137A A Model Mark zdul=z 1
A-32 01-013M-137B B Model Mark zdual=z 1
A-33 01-013M-235A A-1 Model Mark zdual=z 1
A-34 01-013M-235B B-1 Model Mark zdual=z 1
A-35 01-035P-1230 Machine Number Plate w3 gk 1
A-36 01-035P-7400 Setting Pin For A-35 Waa A 2
A-37 01-011C-1230 A B Plug For Bed Hole 3% 72wl 1
A-38 01-007R-2350 A-1, B-1 | Rubber Plug For Cable LY rol= Ao]E o | 1
A-39 01-434A-1230 Slide Plate Ass'y w113 (=) 1
A-40 01-135A-123A A, A-1 Needle Plate z3f 3 1
A-41 01-135A-123B B. B-1 Needle Plate %) 5} 1
A-42 01-135A-235A Needle Plate (AL-Type) A (kg 1
A-43 01-1365-1230 Screw(11/64” n=40) F2o] A ALUAH1/6 n=40) | 2
A-44 01-016C-1230 Bed Leg Front W= Wb (A) 1
A-45 01-017C-1230 A B Bed Leg Rear W= v (%) 1
A-46 01-115C-1230 Bed Leg Right W = wkx 1
A-47 01-038W-1230 Spring Washer For A-46 W= wbE AsE] oA 2
A-48 SN-0112-1230 Nut(M8 X 1.25) W= vbA v E (M8 x1.25) 1
A-49 SC-0346-2350 Serew (M8 % 1.25) W= WA & A3 BE(MSX1Y) | 1
A-50 01-015A-2350 A-1, B-1 | Cable Cover Aol AW 1
A-51 SC-0199-2700 A-1, B-1 |Screw(11/64" n=40) &8 xo)e BA TAVAHI6L n=d0) | 2
A-52 01-011C-2350 A-1, B-1 | Cable Holder(5N) A o] 8 #}o|C(5N) 1
A-53 SC-0365-3710 A-1, B-1 | Screw(9/64" n=40) s 2w A P} () (9647 n=0) | 1
A-54 01-009R-2700 A-1, B-1 | Cable Holder(6N) A o] & o] (6N) 1
A-55 SC-0365-3710 A-1, B-1 |Screw(9/64" n=40) Ha AW AL (3] 1
A-56 01-009R-2350 A-1, B-1 | Cable Holder A o] & o] 1
A-57 SC-0365-3710 A-1, B-1 | Screw(9/64" n=40) A 20 A A (3) (96 n=40) | 1
A-58 12-016M-2350 A-1, B-1 |Earth Line A (%) 1
A-59 01-110R-1230 A-1. B-1 |Rubber Plug |y afupi(F) AAGB) | 1
A-60 01-044A-257A A-1, B-1 |Gauge Plate Al o] x| -zt 1
A-61 01-1365-1230 A-1, B-1 |Screw for Needle Plate FH A 1

From the library of: Superior Sewing Machine & Supply LLC




Upper Shaft, Needle Bar, Thread Take—-Up,

Synchronizer Mechanism
S=E/HISO/EX I/ YA ZUOIN &t

B26 5o
@ -
. B-27 B-:Z B-14 B-16 B-18 B-I20
.B28 g i
B-25 -3 B EEEE T 20
B'7§6 s B-1-1 - EeB-15 . Pt
B-29 § - -13 B-19 B-8B-10

B-45®

B-35 B-36 = |

B-38 =
B-37 B-37

B-17

| | ™

I |
B-39 || B-330 | i
B40~;’ B-34 | (| | |
4 349 o= b I |
B-42" ¥ =B-41-2 _ |g- ! =
B-41-1 | | B-34-10 B-30 B-31 B-30-1

B-43 B.44

From the library of: Superior Sewing Machine & Supply LLC




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty As;e;n bly
B-1-1 02-101A-1370 A, B Main Shaft A& 1
B-1-2 02-101A-2350 A-1 Main Shaft A& 1
B-1-3 02-101A-235A A-1 Main Shaft A& 1
B-2 02-018W-1230 Rubber For B-3 Az g2 2H g 1
B-3 02-020M-1230 Felt for B-1 Az dE 1
B-6 02-016R-1230 O-Ring For B-7 Az s 249 29 1
B-7 02-015C-2500 Adjusting Valve For Lubrication AlE =2 249 1
B-8 02-013R-1230 Oil Stopper Rubber For B-1 At 7] 89to] - 1
B-9 02-014W-1230 Washer For B-8 A= 7)2dte] Ay 1
B-10 SC-0210-3800 Screw(5/16" n=24) A2 7)2mke] TAVAH5/16" n=24) 1
B-11 02-125A-1230 A, B, B-1 | Main Shaft Front Bushing ApZ ok BAI(137A, B, 235B) | 1
B-11-1 02-104A-250A A-1 Main Shaft Front Bushing AFZ ok B AI(235A) 1
B-12 SC-0507-1230 Screw(15/64" n=28) A& B/S TAYAH15/64" n=28) 1
B-13 02-126A-1230 Main Shaft Center Bushing Ab& = BA) 1
B-14 SC-0507-1230 Screw(15/64" n=28) A& B/S 1AUAH15/64" n=28) 1
B-15 02-121A-1230 Main Shaft Collar A= 7)) 1
B-16 SC-A129-4515 Screw(1/4” n=40) FEo] MEUAH(1/4" n=40) 2
B-17 02-211A-1230 Main Shaft Gear A& 7)0] (ZAL) 1
B-18 SC-A129-4515 Screw(1/4” n=40) FHo] MEUAH1/4" n=40) | 2
B-19 02-027A-1230 Main Shaft Rear Bushing Ab& 5 2A 1
B-20 SC-0114-1230 Screw(15/64" n=28) = IAYAH15/64" n=28) 1
B-21 02-028C-1230 0il Seal For B-1 Az od A 1
B-22-1 02-003A-1370 A, B Pulley Z7 1
B-22-2 02-003A-2350 A-1, B-1 Pulley Z3 1
B-23 SC-0150-2500 Screw(15/64” n=40) Zg] IAHYAHI5/64" n=40) | 2
B-24 SC-0188-1230 Screw(5/16” n=28) 9 3AAHG/16" n=28) 1
B-25 02-110A-235A A Counterweight 2 =78 (137A) 1
B-25-1 02-102A-250A A-1 Counterweight 2 =7 (235A) 1
B-26 02-101A-1230 B. B-1 Counterweight 2] =78 (137B, 235B) 1
B-27 SC-A129-4515 Screw(1/4” n=40) FEo] HEUAH1/4" n=40) 1
B-28 SC-0504-1230 Screw(1/4” n=40) AA7) A 3AYAHL/A n=40) | 1
B-29 SC-0123-1230 Screw(9/32" n=28) a7 92 AHYAH9/R2" n=28) 1
B-30 08-102A-123A A, A-1 Take-Up Lever Complete A2 7] (137A) 1
B-30-1 08-201A-250A A-1 Take-Up Lever Complete A=) 7] (235A) 1
B-31 08-102A-123B B. B-1 Take-Up Lever Complete A1) 7] (137B, 235B) 1
B-31-1 08-010R-2350 Oil Protection Rubber AR 7] 7] 8vte] 1T 1
B-32 SC-0507-1230 Screw(15/64" n=28) A& B/S IAVAH15/64" n=28) 1
B-33 02-105W-1230 Thrust Washer For B-25, 26 HAan A 1
B-34 04-006A-1230 A, B, B-1 | Sliding Block For B-35 wst) Qi B (137A, B 235B) | 1
B-34-1 04-005A-2500 A-1, Sliding Block vl gl B2 (235A) 1
B-35 04-101A-235A A, A-1 Needle Bar EIR=aa 1
B-36 04-101A-235B B. B-1 Needle Bar ISR 1
B-37-1 04-108A-1230 A B Needle Bar Upper Bushing vl A 24 1
B-37-2 04-108A-2350 A-1, B-1 Needle Bar Upper Bushing vl AF 2A 1
B-38 SC-0110-1230 Screw(15/64" n=28) Bl B/S YA 1
B-39 04-109A-235A Needle Bar Lower Bushing vl s #Al 1
B-40 04-005C-1230 Thread Guide “A” vt 24 Al o] 1
B-41-1 04-002C-1230 A, B Thread Guide For B-35, 36 vl Al e] (137A, B) 1
B-41-2 04-001A-2700 A-1, B-1 Thread Guide For B-35, 36 vl Al e] (235A, B) 1
B-42 SC-A131-4522 Screw(1/8" n=44) FEo] 2t 218 n=44) | 1
B-43 A, A-1 Needle EI==3 1
NOTE: B-44 B. B-1 Needle CIn=3 1
B-45 04-104R-1230 Rubber Cap For B-37-1, 37-2 vl A} A o) 1
A=KM-137A B-46-1 11-0000-SE55 A-1, B-1 Synchronizer Ass’ y(Servo-3) AlA =7 o]z (&) Servo-3 1
A-1=KM-235A B-46-2 12-0000-4701 A-1, B-1 Synchronizer Ass y(NP) AlFZ o)A (%) NP 1
B=KM-137B B-47 01-019P-2350 A-1, B-1 Guide Pin For D-46 AF2 We]A 71FA 2
B-1=KM-235B B-48 01-020W-2350 | A-1, B-1 | Washer A =2 thelA S/T 944 2
B-49 SC-0109-2350 A-1, B-1 Screw (M6 X 1.0) B/T &8 x0]= Bl FuAHMEX10) | 2
B-50 08-006C-2500 A-1 Protection Plate H3N A& 1

From the library of: Superior Sewing Machine & Supply LLC



C Upright Shaft & Lower Shaft Mechanism

ME= % ol &

C-23

C-27-2
C-6-2 Cc-10 ' C-12-2
=~ — €)c11
C-26-2
C292 (o9
. -
= C-1-2
C-22

C-18
C-20

C-27-1

2
@ fe ;
c7 C121 C-14  ama
- i c-8 " L] Sa'e
e

C-1-1

o
o
o

C-19
-

o
LY

o AR
L]

From the library of: Superior Sewing Machine & Supply LLC




SunLhtar

NOTE:

A=KM-137A
A-1=KM-235A
B=KM-137B
B-1=KM-235B

Ref. No Parts No. Note Name of Parts = | Q' ty AS:!::I. )
C-1-1 07-103A-1230 A, B Lower Shaft 3}=(137A, B) 1
C-1-2 07-103A-2350 A-1, B-1 Lower Shaft 3} (235A, B) 1
C-2 07-005M-1230 Felt For C-1 3l A E 1
C-3 07-004S-1230 Set Screw For C-2 51 WE ZTo] LA} 1
C-6-1 07-104A-1600 A, B Lower Shaft Bushing(Front) 3= oF RAI(137A, B) 1
C-6-2 10-102A-2700 A-1, B-1 Lower Shaft Bushing(Front) 3l oF H-AJ(235A. B) 1
C-7 SC-0114-1230 Screw(15/34" n=28) = 7 IAUAH15/64" n=28) 1
C-8 07-015G-1230 Spring For C-7 5l 2 2AUYAL Ax=E 1
C-9 SC-0361-1230 Screw(3/16” n=32) 5t 0o 2AAH(3/16" n=32) 1
C-10 07-101A-2700 A-1, B-1 Lower Shaft Bushing(Center) 3= == R4 1
C-11 44-025A-1230 A-1, B-1 Collar(B) For C-1 o = 7}2H(B) 1
C-12-1 | SC-0104-5607 | A. B Screw(11/64” n=40) 8% F Wiz WML (1164 n=k) | 2
C-12-2 SC-0104-5607 A-1, B-1 Screw(11/64” n=40) 3% F Wlolg) AWML (1164 n=40) | 2
C-13 07-102A-1600 Lower Shaft Rear Bushing 3= 5 R4 1
C-14 SC-0507-1230 Screw(15/64” n=28) A& B/S A UA} 1
C-15 02-214A-1230 Lower Shaft Gear 3= 5 7)o (ZFAh) 1
C-16 SC-A129-4515 Screw(1/4” n=40) EEo] HEUYAH1/4 n=40) | 2
C-17 03-101A-1600 Upright Shaft Q= 1
C-18 03-102A-1230 Vertical Shaft Upper Bushing = A 1A 1
C-19 SC-0507-1230 Screw(15/64” n=28) A& B/S TAYAH15/64" n=28) 1
C-20 03-103A-1230 Upright Shaft Lower Bushing == 3 A 1
C-21 SC-0507-1230 Screw(15/64” n=28) A& B/S IAVAHIS/64 n=28) | 1
C-22 02-212A-1230 Upright Shaft Upper Gear = A} 7)o (ZFAh) 1
C-23 SC-0129-7400 Screw(1/4” n=40) 7o) AH(1/4" n=40) 2
C-24 02-213A-1230 Upright Shaft Lower Gear A= 3} 7)ol (FAh) 1
C-25 SC-0129-7400 Screw(1/4” n=40) 7)o AH(1/4" n=40) 2
C-26-1 07-007A-123A A Rotary Hook Ass y 7}t 1
C-26-2 07-003A-270A A-1 Rotary Hook Ass y 7}a} 1
C-27-1 07-007A-123B B Rotary Hook Ass'y 7}t 1
C-27-2 07-003A-270B B-1 Rotary Hook Ass' y 7}a} 1
C-28 07-105A-2700 Bobbin (Al) wul 1
C-29-1 07-106A-123A A, B Bobbin Case Ass y Bl Aol A 1
C-29-2 07-104A-2700 A-1, B-1 Bobbin Case Ass'y Bul FAolA 1
C-30 07-013A-1230 Hook Retainer 7}a}Ato] 1
C-31 07-011W-1230 Spring Washer For C-32 7} Abo] 2} 1
C-32 SC-A174-4122 Screw(11/64” n=40) 7}abato] YAH(11/64" n=40) 1

From the library of: Superior Sewing Machine & Supply LLC




Feed Mechanism
omo|&E A

D-89 D-89-1

D-68°
il

D-69 ®= wu D-73 H‘_DSS {7 Fa
0
-~

D-70
0670( ) @D-?Z s
D-80-1
&D-78-1 D-87D-86 D-88 D-88-1
; D-76  D-75-1 p
D-84 h‘w'r -‘Q,..-r‘
p7o-1\ [ D851 O O
, D-85-2
D-74-1 D-91-1 Jo-to1
D-105-1 L D-99 . D-102 -
e &) &= o - - D-104
[ ——— i
) = D95 D-97 D-98 1 =
I ]lp-s
D-107-1 §fD-106-1 D-103
%,
NP o108 | | =3
D-10( ®# D-78-2
D-109 2
° D-80-2 11 @ D772
==
D-64 b D-63 D-76 D-75-2 D-79-2
D-57 D62 O ¢ I
D-94
D-93
D-105-2
| = D-91-2
D-60 k.
D-106-2
D-107-2
#D-41
(= D-40
D-46
D-30-1
D-18 D-17 p. ¥ 8D-30-2
D-16 O={ D-51 D-50 D-29 :.—"‘ B ===p_3q

E'l' ﬂ"D;g _ - _ ' D-34.
JE

From the library of: Superior Sewing Machine & Supply LLC




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty AS:!::I. )
D-1 06-012A-2350 Feed Roker Shaft 53 1 1
D-2 06-013A-2350 Bushing(Front) For D-1 49 Ao A 2Al 1
D-3 SC-0114-1230 A, B Screw(15/64” n=28) =7 TAGAH 1
D-4 01-037R-1230 Rubber Cap For D-1 S FATA 1
D-5 06-040A-1230 Rear Bushing For D-1 Ed BAF) 1
D-6 SC-0114-1230 Screw(15/64" n=28) = 2AYAH15/64" n=28) 1
D-7 06-021R-1230 Rubber Flange S wFups) 2
D-8 06-008A-2350 Feed Rocker FY A =93 1
D-9 SC-0307-1230 Screw(3/16” n=32) B A 383 K316 =) | 2
D-10 44-009C-1230 Retainer Plate For Oil Wick AR A A9 1
D-11 SC-0133-1230 Screw(1/8” n=44) AR AAY YAH1/8 n=4) | 2
D-12 06-215A-2350 Feed Bar F4 w4 1
D-13 06-014A-2350 Feed Bar Shaft Y A = 1
D-14 06-002W-2350 Washer For D-13 FY A & <A 1
D-15 SC-0122-1230 Screw(15/64" n=28) B A & A5/ n=28) | 1
D-16 06-107A-123A A, A-1 Feed Dog 4 1
D-17 06-107A-123B B. B-1 Feed Dog F4 1
D-18 06-107A-235A Feed Dog(AL-Type) FUOES) 1
D-19 SC-0130-1230 Screw(1/8” n=44) Y HUYAH1/8" n=44) 2
D-20 06-117A-1230 Sliding Block and Shaft For D-12 B4 3 29 1
D-21 06-011A-2350 Crank(Rear) For D-1 3 Ad) F=R3(F) 1
D-22 06-1198-1230 Screw(3/16” n=28) S FAA(A) HPH3/6 n=2) | 1
D-23 06-004P-2350 Pin(A) For D-25 o= A7 = FA(A) 1
D-24 SC-0496-3710 Screw(11/64” n=40) 3% 5 #A AUAb11/64 n=40) | 1
D-25 06-105A-2350 Feed Connecting Link(A) geol= A4 F=(A) 2
D-26 06-106A-2350 Feed Connecting Link(B) o= 4 3=(B) 2
D-27 06-009P-2350 Pin(B) For D-25, 26 gjol= 7 = JA(B) 1
D-28 06-003A-2350 Feed Regulation Link Jolz x4 = 1
D-29 06-008P-2350 Hinge Pin(B) For D-28 geol= 24 3 32 A(B) 1
D-30-1 | SC-0507-1230 A B Screw(15/64" n=28) A% 24 IHYAH5/64 n=28) | 2
D-30-2 | SC-0504-1230 A-1, B-1 |Screw(1/4” n=40) A7 A 3PN n=40) | 2
D-31 06-007P-2350 Hinge Pin(A) For D-28 el 24 g3 3] A(A) 1
D-32 06-010P-2350 Pin(C) For D-26 gol= A4 = A(C) 1
D-33 SC-0175-1230 Screw(11/64” n=40) o] & 2R MG n=40) | 1
D-34 06-023P-2350 Hinge Pin For D-74 o= 24 94 F= A A| 1
D-35 SC-0175-1230 Screw(11/64" n=40) sto] F= W A6 n=40) | 1
D-36 06-016A-2350 Feed Lifting Shaft v 1
D-37 06-039A-1230 Front Bushing For D-36 Ed #A(A) 1
D-38 SC-0114-1230 Screw(15/64” n=28) M=l TAYGAH15/64" n=28) 1
D-39 01-037R-1230 Rubber Cap For D-36 4 AR 1
D-40 06-040A-1230 Rear Bushing For D-36 4 A F) 1
D-41 SC-0114-1230 Screw(15/64” n=28) = A THYAH15/64" n=28) 1
D-42 06-128A-2350 Feed Lifting Bell Arm £ =4 =(A) 1
D-43 06-1195-1230 Screw(3/16” n=28) £ 2A(d) 3K =) | 1
D-44 06-020S-1230 Screw(3/16" n=32) B A 2 A (316 n=3) | 1
D-45 06-138A-235A A, A-1 Rear Crank For D-36 =Y 3d=2(F) 1
D-46 06-141A-235B B. B-1 Rear Crank For D-36 = 33 =3(F) 1
D-47 06-1195-1230 Screw(3/16” n=28) Ed = =3(H) IAHGAL 1
D-48 06-037P-1230 Hinge Pin For D-45, 46 S =33 9 1
D-49 SC-0175-1230 Screw(11/64" n=40) Spo|F= Bs PAHI/6 n=40) | 1
D-50 44-0000-1230 0il Wick 2d AA 1
D-51 44-029M-1230 Holder For Oil Wick LY A7 ~EH 2
D-52 06-050A-2350 A-1, B-1 |Crank Ass'y For B/T Solenoid A Yol FAA(ZR)| 1
D-53 06-044A~2350 A-1, B-1 |Stopper For D-52 AET 1
NOTE: D-54 06-045A-2350 A-1, B-1 | Bracket For D-57 qA 2@ o= Bl 1
D-55 SC-0109-2350 A-1, B-1 | Screw(M6X1.0) B/T &4 0= Bl FuaHMEx10) | 3
A=KM-137A D-56 01-020W-2350 A-1, B-1 |Spring Washer For D-55 Azz welA Ax=Zd 9| 3
A-1=KM-235A D-57 06-048A-235A A-1, B-1 |Backtack Solenoid Ass y A7 £H o] =(F) Servo 1
B=KM-137B D-58 SC-0166-2350 A-1. B-1 |Screw(M5X0.8) A7 &dxol= B3 YAHM5x08) | 2
B-1=KM-2358 D-59 11-019M—2350 | A-1, B-1 | Tube For D-57 S eo]E FH 1
D-60 11-018M-2350 A-1, B-1 |Plug For D-57 &Y xol= Z 1 1
D-61 06-031G-2350 A-1, B-1 |Feed Regulating Spring Jol= 24 R Az 1

From the library of: Superior Sewing Machine & Supply LLC



Feed Mechanism
omo|&E A

D-89 D-89-1

D-68°
il

D-69 ®= wu D-73 H‘_DSS {7 Fa
0
-~

D-70
0670( ) @D-?Z s
D-80-1
&D-78-1 D-87D-86 D-88 D-88-1
; D-76  D-75-1 p
D-84 h‘w'r -‘Q,..-r‘
p7o-1\ [ D851 O O
, D-85-2
D-74-1 D-91-1 Jo-to1
D-105-1 L D-99 . D-102 -
e &) &= o - - D-104
[ ——— i
) = D95 D-97 D-98 1 =
I ]lp-s
D-107-1 §fD-106-1 D-103
%,
NP o108 | | =3
D-10( ®# D-78-2
D-109 2
° D-80-2 11 @ D772
==
D-64 b D-63 D-76 D-75-2 D-79-2
D-57 D62 O ¢ I
D-94
D-93
D-105-2
| = D-91-2
D-60 k.
D-106-2
D-107-2
#D-41
(= D-40
D-46
D-30-1
D-18 D-17 p. ¥ 8D-30-2
D-16 O={ D-51 D-50 D-29 :.—"‘ B ===p_3q

E'l' ﬂ"D;g _ - _ ' D-34.
JE

From the library of: Superior Sewing Machine & Supply LLC




SunLhtar

NOTE:

A=KM-137A
A-1=KM-235A
B=KM-137B
B-1=KM-235B

Ref. No. Parts No. Note Name of Parts = | Q' ty AS:!::I. )
D-62 06-029A-2350 A-1, B-1 |Holder For D-61 oz 24 F& A2 Fo]| 1
D-63 06-051R-1600 A-1, B-1 |O-Ring Az Y E 27 1
D-64 SC-0316-4124 A-1, B-1 | Screw(11/64” n=40) S/P Ao 1A IAUAK11/64 n=40) 1
D-65 06-003A-2500 Feed Rocker Shaft Connecting Rod |$% o] Ex 1
D-66 SC-0496-370 Screw(11/64” n=40) 3% B/S HUAH1/64 n=40) | 1
D-67 06-001A-235A A, A-1 Feed Cam(A) v)o]l= 74(A) 1
D-68 06-001A-235B B. B-1 Feed Cam(B) Tleo]= A (B) 1
D-69 SC-0129-7400 Screw(1/4” n=40) 7)eJ kA (5-16) (1/4” n=40)| 2
D-70 06-103C-235B Stopper C-Ring 2023 (4 28) 1
D-71 06-054A-1230 Crank Rod Complete FPF = 1
D-72 06-211A-2350 Feed Cam(C) 3] o= 74(C) 1
D-73 SC-0504-1230 Screw(1/4” n=40) A7) 1 ZAAH1/A n=40) 2
D-74-1 | 06-022A-1370 A B Feed Regulating Rod Jol= A7 2= 1
D-74-2 06-022A-2350 A-1, B-1 |Feed Regulating Rod Jolz 2AH7] F= 1
D-75-1 | 06-221A-2350 A B Feed Adjusting Shaft Jolz A& 1
D-75-2 | 06-221A-2350 A-1, B-1 |Feed Adjusting Shaft ol 2HE 1
D-76 04-009C-3710 E-Ring For D-75 E-S(45) 3
D-77-1 | 06-020A-2350 A. B Collar For D-75-1 o= 247 & v} 1
D-77-2 | 06-020A-2350 A-1. B-1 |Collar For D-75-2 Fol= 247 & vl 1
D-78-1 | SC-A129-4515 A B Screw(1/4” n=40) 8ol HEHAH1/4 n=40)| 2
D-78-2 | SC-A129-4515 A-1, B-1 |Screw(1/4” n=40) FEol gE /4 n=40)| 1
D-79-1 | 06-119A-1370 A B Feed Regulating ol A7) 1
D-79-2 06-119A-2350 A-1, B-1 |Feed Regulating o]z x4 7](235) 1
D-80-1 SC-A174-4122 A B Screw(11/64” n=40) E2o] bk 2R2uaH(11/64" n=40) 1
D-80-2 | SC-A174-4122 A-1, B-1 |Screw(11/64” n=40) FEo] A A1/ n=40) | 2
D-81 06-018A-2350 Shaft For D-79 ez =47 & 1
D-82 06-043R-1230 O-Ring For D-81 o= A7 B4 25 2
D-83 SC-0507-1230 Screw(15/64” n=28) A& B/S IAYAH15/64" n=28) 1
D-84 06-137A-1370 Shaft For D-79 Fol= 24 tho|d & 1
D-85-1 | 10-042C-2700 A B O-ring For D-84 ol & 9 1
D-85-2 | 10-042C-2700 A-1, B-1 |O-ring For D-84 chold = 98 2
D-86 06-026P-1230 A, B Feed Regulator Dial Pin ol o 1
D-86-1 | 06-027P-2350 A-1, B-1 |Feed Regulator Dial Pin oot I 1
D-87 06-027G-1230 Feed Regulator Dial Spring tlold A~z 1
D-83 06-038C-235A A Feed Regulating Dial el IHE) 1
D-88-1 | 06-039C-235A A-1 Feed Regulating Dial-Insert Type ool FH(=) 1
D-89 06-038C-235B B Feed Regulating Dial ol (=) 1
D-89-1 06-039C-235B B-1 Feed Regulating Dial-Insert Type t}olot F(x) 1
D-90 SC-0193-1230 Screw(3/16” n=28) tholat % wAAK3/16" n=28) 1
D-91-1 | 06-146A-1230 A B Feed Regulator Arm gz d FPA(F) 1
D-91-2 | 06-046A-2350 A-1, B-1 |Feed Regulator Arm 9z 4 ZA=2(F) 1
D-92 06-034P-2350 A-1, B-1 |Pin For D-91-2 AR EH I 2EH A | 1
D-93 06-055R-2350 A-1. B-1 |Roller For D-92 o9z Y ZA= 29y 1T| 1
D-94 06-033M-3800 A-1, B-1 |E-Ring For D-92 B4 3 29 E3(43) 1
D-95 SC-0184-1600 Screw(3/16" n=28) £330 243 I3/ n=B) | 1
D-96 SC-0174-1230 Screw(11/64” n=40) 7habzto] YPAH(11/64" n=40) 1
D-97 06-032A-2350 Shaft For D-100 Az = 1
D-98 06-042R-1230 Packing For D-97 A5 23 1
D-99 06-053W-1230 Corrugated Washer For D-100 A 244 1
D-100 06-033A-2350 Reverse Feed Control Lever =R b 1
D-101 SC-0186-1230 Screw(3/16” n=32) A7 g TAVAHE/16" n=32) | 1
D-102 SC-0185-1230 Screw(3/16” n=32) g o) JAHGB/16" n=32) | 1
D-103 01-014A-2350 A-1, B-1 |Stopper For D-100 Az P 2E5 1
D-104 SC-0199-2700 A-1, B-1 | Screw(11/64" n=40) 4oz BA A TAMKU/AL n=0) | 2
D-105-1 | 06-125C-1230 A B Retainer Plate A for D-107-1 Gr] A~z Ao 1
D-105-2 | 06-135C-2350 A-1, B-1 |Upper Spring Holder For D-107-2 Az " A~zZF Ho|(A) | 1
D-106-1 | SC-1195-1230 A, B Screw(3/16” n=28) B 233 A TAPH6 n=2) | 1
D-106-2 | SC-0307-1230 A-1, B-1 |Screw(3/16" n=32) U 3383 a6 n=2) | 1
D-107-1| 06-024G-1230 A-1, B-1 |Spring For D-100 gz H A~z 1
D-107-2 | 06-056G-2350 A B Spring For D-100 gz H4 A= 1
D-108 06-040S-1600 Adjusting Screw For D-107 223 Ho| A} 1
D-109 SN-0101-1600 Nut(11/64” n=40) S/P Aol & UA VE(1/64 n=40) | 2

From the library of: Superior Sewing Machine & Supply LLC




Press bar & Tension Release Mechanism
SEM K A =] 3

E-37 E-40
E-42
E-36 § E-39 ¥
E-35
L2 " v OE43
E-201 E;l8-1 Er;48-2 tYE-44
E-22 E-33 2
c)o = 0 - E-38
E-23 E-21 E-32 E-34 E%
E-19 E-30 )
E-24 = e Qo -
E-26 E-27 - -
EIEB cog |E29 EB1 E-46
E-45

E-51 J
& 0 = —

E-50 E-49 E-48

f L o

E-52 E-53 E-54

E-56 O ﬁ =
E-57 E58 M E-60
f--
(e
E-9 E-8
g E E-5
E-1
E3 Q o E-15
=
&« V8T E-16
E-2 1 LE-18
E-17
E-4 &:) P = E-14
b .hy, e _pg.
E-12 E-13

From the library of: Superior Sewing Machine & Supply LLC

OE-47




SunLhtar

NOTE:

A=KM-137A
A-1=KM-235A
B=KM-137B
B-1=KM-235B

Ref. No. Parts No. Note Name of Parts =z H Q' ty AS:!::I. i
E-1 05-001A-1230 Presser Bar =21 1
E-2 05-011A-1230 Bushing For E-1 == 1A 1
E-3 05-002R-1230 Rubber Cap For E-2 2 A A 1
E-4 44-017C-1230 Retainer For Oil Tube 3t Tlo]= Zlo] 1
E-5 05-007C-1230 Presser Regulator Bar o 4% 1
E-6 05-003G-235A A Presser Spring Inner 2 AxE 1
E-7 05-003G-235B B Presser Spring Inner FE2Y AxE 1
E-8 05-003G-235A A-1 Presser Regulation Spring o x4 A= 1
E-9 05-003G-235B B-1 Presser Regulation Spring oted 24 Ax=d 1
E-10 SC-0339-1230 Screw(9/16” n=20) o= 2AYAF (9/167 n=20) 1
E-11 05-002C-2500 Presser Adjusting Nut 4 2AUYA HE 1
E-12 05-005A-1600 A, A-1 Hinged Foot Complete FFHH(E) 1
E-13 05-012A-1230 B. B-1 Hinged Foot Complete 7 (x) 1
E-14 SC-0157-1230 Screw(9/64” n=40) FEo] u] 2t (964 n=40) | 1
E-15 05-003A-1370 Holder For E-1 a5 Fel 1
E-16 01-010A-1600 Thread Guide For Frame Ao g 1
E-17 SC-0498-3710 Screw(11/64" n=40) 7hababo] VAH(11/64” n=40) | 1
E-18 SC-0502-2302 Screw(9/64” n=40) Q=7 a4 TAGAHY6 n=40) | 1
E-19 43-001A-2500 Presser Bar Lifter Lever FEA &9 1
E-20 SC-0528-1230 Screw(11/64" n=40) Y A HAHS) 1
E-21 05-007A-1370 Cam Shaft For E-19 FEd 297 A& 1
E-22 02-019W-1230 Washer For E-21 A =37 & 94 1
E-24 40-004A-2350 Shaft For E-28 A 237 & 1
E-25 SC-0104-5607 Screw(11/64” n=40) 3% 2 W3 TAMHI/6 n=40) | 1
E-26 05-109A-1600 Knee Lifter Plate ek oAk 1
E-27 40-005W-2350 Washer ¢ 4% ¢ 8x1t0.8 A 37 & oA 1
E-28 40-001A-2350 Thread Tension Release Plate A =F71(%) 1
E-29 40-003G-2350 Spring For E-28 A E37] 229 1
E-30 40-002C-2350 E-Ring For E-28 A =37) o A ER(48)| 1
E-31 04-009C-3710 E-Ring For E-24 E-&(¢5) 1
E-32 40-002C~1600 Stopper For E-28 A 237 2E55 1
E-33 40-004W-1600 Washer For E-32 A 237 2EF A 1
E-34 SC-0506-1600 Screw(9/64” n=40) A 5F7] 259 K96 n=0) | 1
E-35 43-002G-2350 Connecting Rod For E-26 FEd 297 928 1
E-36 43-017S-1600 Hinge Screw For E-26 FEY &) AA% Y | 1
E-37 04-009C-3710 E-Ring For E-36 E-3(45) 1
E-38 43-112A-2350 Knee Lifting Link 72 &3 g3 1
E-39 43-016S-1600 Hinge Screw For E-38 w2 ge)7] 9AE A |1
E-40 04-009C-3710 E-Ring For E-39 E-=4(¢5) 1
E-41 SN-0115-7400 Nut(3/16” n=32) 92y YE(3/16" n=32) 1
E-42 43-014S-2350 Hinge Screw For E-38 T2 &3 |3 AP} 1
E-43 06-051R-1600 O-Ring gz 4y & 29 1
E-44 04-009C-3710 E-Ring For E-42 E-F(¢5) 1
E-45 43-011C-2350 Knee Lifting Rod T2 2y B 1
E-46 43-0138-2350 Hinge Screw For E-38 72 53 2 cthia) 1
E-47 SN-0115-7400 Nut(3/16” n=32) 2=y YE(3/16" n=32) 1
E-48 40-005A-2350 A-1, B-1 | Tension Release Cable A 37 Aol i (%) 1 B8
E-48-1 40-102A-2350 A-1, B-1 | Wire Rope S}olo] 293 1 Ass'y
E-48-2 | 40-101A-2350 A-1, B-1 | Cable A 237] Aol 1
E-49 40-003A-2700 A-1, B-1 | Connecting Bolt For E-48 Aols 92 BE 1
E-50 40-004C-2700 A-1, B-1 | Nut(A) For E-48 AolE QA4 HE(A) 1
E-51 40-005C-2700 A-1, B-1 | Nut(B) For E-48 AolE 44 JE(B) 1
E-52 10-035A-2700 A-1, B-1 | Operating Lever For Thread Release |A %=3F7] 2% #H 1
E-53 10-038A-2700 A-1, B-1 | Cam Driving Lever A A= G 1
E-54 10-039A-2700 A-1, B-1 | Collar For E-53 A A& 7kt 1
E-55 SC-0164-2700 A-1, B-1 | Screw(M5) A A= 712 ZAIFAHMS) 1
E-56 10-134A-2700 A-1, B-1 | Pipe For Thread Release Lever Al 237] EW Jlo|= 1
E-57 10-041W-2700 A-1, B-1 | Flat Washer s 1
E-58 10-042C-2700 A-1, B-1 | O-Ring 23 (P11) 1
E-59 40-107C-2700 A-1, B-1 | Cable Clip(A) A olE F(A) 1
E-60 SC-0173-1230 A-1, B-1 | Screw(3/16” n=32) B 28 A} (316" 0=) | 1

From the library of: Superior Sewing Machine & Supply LLC




Thread Trimmer Mechanism
] A (235 X §)

1

'lj1ll”'.!l..|:";g.|- g

F-32 °
Fat [ = :ﬁh F33 L:-S’g & F-40
F-36i
© O F-38

[
11 Fa7

F-22=
F-22% «. F-20 & F-26

F-18 ED
> A0 F52 F-54
F-15¢ F-14 e )
’7“ F-53 F-50 F-51
F-169  AF17 e
F-23
L
F-13 () F-49' U i F-55i F-56
F-24 ﬂ F-25 "8

F-12 0
F-11 ()

From the library of: Superior Sewing Machine & Supply LLC



SunLhtar

NOTE:

A=KM-137A
A-1=KM-235A
B=KM-137B
B-1=KM-235B

Ref. No. Parts No. Note Name of Parts | Q' ty AS:!::I. )
F-1 10-101A-2700 Fixed Mes A A 1
F-2 SC-A301-4119 Screw(9/64” n=40) TAMA THAYAH9/64" n=40) | 1
F-3 SC-0137-2700 Screw(1/8” n=40) TR A A 2AUAH1/A8" n=40) 1
F-4 SN-0103-2700 Nut(1/8" n=40) YA A 2 JE(1S n=4) | 1
F-5 10-005A-2700 Thread Detachable Plate Al 70 1
F-6 SC-0199-2700 Screw(11/64” n=40) oz B2 AW TABHIM n=0) | 1
F-7 10-106A-2700 A-1 Rotary Mes S A v 2~ 1
F-8 10-106A-235B B-1 Rotary Mes 8] A v 2~ 1
F-9 SC-A154-4114 Screw(11/64” n=40) A A THAHI/BH n=40) | 2
F-10 10-009C-2700 Stopper C-Ring 23 (¢15) 1
F-11 10-010W-2700 Washer For F-12 AP &Y 9bd 1
F-12 10-008A-2700 Holder For F-7 AHE &4 1
F-13 10-011A-2700 Needle Bearing YUE wo]d 1
F-14 10-112A-2700 Connecting Link a7 (= 1
F-15 10-1138-2700 Pivot Screw For F-14 A7 3 Spak(A) 1
F-16 SN-0101-1600 Nut(11/64” n=40) S/P Ho]& A} YE 11/64 n=40) 1
F-17 10-0138-2700 Pivot Screw For F-14 97 H3 A A 1
F-18 10-015A-2700 Thread Trimmer Lever AHA #y 1
F-19 SC-0183-2700 Screw(15/64” n=28) Wlo] & TAYAL B(15/64" n=28) | 1
F-20 10-033A-2700 Reversal Cam o3 1 78 (K1895) 1
F-21 10-050A-2700 Thread Trimmer Gear Assembly AFE 7]e) (&) 1
F-22 SC-0317-2700 Screw(15/64" n=28) A A& w564 n=28) | 4
F-23 10-017A-2700 Thread Trimmer Shaft A4 & 1
F-24 10-016A-2700 Bushing For F-23 AP & 24 1
F-25 SC-0507-1230 Screw(15/64” n=28) A& B/S TAUAHI5/64" n=28) | 1
F-26 10-027A-2700 Spring Guide 2323 ok 1
F-27 10-026G-2700 Spring For F-28 255 Y A~z 1
F-28 10-022A-2700 Stopper Lever 253 4 1
F-29 12-004C-2350 Stopper Pin 255 HA((3x14) 1
F-30 10-023A-2700 Collar For F-28 259 9 7l 1
F-31 10-024C-2700 Collar Shaft For F-28 &y 49 7l = 1
F-32 05-014C-1230 Stop Ring For F-31 QA B (¢ 4) 1
F-33 SC-0324-2700 Screw(1/4” n=40) 259 g WAH1/4 n=40)| 1
F-34 10-028G-2700 Spring For F-35 AP 5711 (B) A2 9 1
F-35 10-029A-2700 Thread Trimmer Gear “B” AP F57]0](B) (K1896) 1
F-36 10-018A-2700 Stopper 2 E 5 (K1886) 1
F-37 SC-0190-2700 Screw(3/16” n=32) 259 FHUAH3/16" n=32) 2
F-38 10-020W-2700 Washer For F-37 2E9 F A 2
F-39 10-021R-2700 Cushion Rubber (A) For F-36 2E¥ F4 1% 1
F-40 10-008R-2350 Cushion Rubber FA R 1
F-41 10-044A-2700 Trimmer Solenoid Assembly AP S ol =(X) 1
F-42 10-045A-2700 Solenoid Base £ ol = 13 1
F-43 SC-0173-1230 Screw(3/16” n=32) BB B K6 n=3) | 2
F-44 10-036A-2700 Clutch Lever =4 49 1
F-45 10-020W-2700 Washer For F-47 259 F 94 1
F-46 10-037G-2700 Spring For F-44 x| A~z 1
F-47 10-043S-2700 Pivot Screw For F-44 2% #H gual 1
F-48 01-112A-2350 Bobbin Presser Bar nul =y 1
F-49 01-013C-2350 Lever il 1
F-50 01-114C-2350 A-1 Holder For F-48, 49 g %te] 1
F-51 SC-A131-4522 B-1 Serew(1/8” n=44) vl Aol HUAH(1/8" n=44) | 4
F-52 01-105A-2350 Bed Leg Rear W= 2 (") 1
F-53 01-015C-2350 Spring For F-48 Hul gy A=d 1
F-54 06-020C-7400 E-Ring( ¢ 6) EZ(46) 1
F-55 01-016R-2700 Stopper Rubber For F-48 Byl gk ~ey 1
F-56 SC-0508-1230 Screw(15/64” n=28) Zg] 1A YAH15/64" n=28) 1

From the library of: Superior Sewing Machine & Supply LLC




Reverse Button Mechanism
oUTI HE UAI(235T18)

G-6G-7 G-8 G-10 G-9 G-10 G-11
E— = O

w O

G-12 G-13

= O
a1 G2 G3 &5
|
G-22
Ref. No. Parts No. Note Name of Parts = | Q' ty As.:fz bly
G-1 12-003A-2350 Reverse Button AR E(%) 1
G-2 44-120P-1230 Stopper Pin(2x 8) =9 (2x8) 1
G-3 12-006C-2350 Nut For G-4 AN HE S A HAYUE| 1
G-4 12-005A-2350 Guide Bushing For G-1 Az HE = i 2A 1
G-5 05-014C-1230 Stop Ring For G-1 A4 EFY(44) 1
G-6 12-009C-2700 Reverse Selection Button HE(B) 1
G-7 12-005A-2700 Shaft For G-6 WE A= 1
G-8 12-008G-2700 Spring For G-6 HE(B) $H& ~=ZH 1
G-9 12-006S-2700 Support Screw For G-6 HE 22| AL 1
G-10 12-007C-2700 Nut For G-9 HE A YA HUE 2
G-11 06-033M~-3800 E-Ring For G-7 B wbd B9 & EY(43)| 1
G-12 12-001A-2350 Button Case HE Ao|A 1
G-13 12-010R-2350 Insulated Rubber(B) For Switch 29 %] ¥z A 7 7(B) 1
G-14 12-009R-2350 Insulated Rubber (A) For Switch 292 wkz A 7H(A) 1
G-15 12-002C-2350 Cover For G-12 HE Aol A AW 1
G-16 12-107A-2350 Reverse Button Switch Gz HE 293 1
G-17 12-008C-2350 Pushing Plate For G-16 gz ME 29A] 5 1
G-18 SC-0336-2350 Screw(1/8” n=44) 295 A BE(1/8" n=44) 2
G-19 12-004A-2700 Reverse Selection Switch 2915 1
G-20 SC-0337-2700 Screw (M2 X 0.4) 29% TABE B(M2X04) 2
G-22 12-107A-2350 Reverse Selection Switch Ass y g9z WE 295 1
G-23 12-104A-2700 Reverse Selection Switch Ass'y Iz W E 29 1

NOTE:

A=KM-137A
A-1=KM-235A
B=KM-137B
B-1=KM-235B

From the library of: Superior Sewing Machine & Supply LLC




Thread Wiper Mechanism SunStar:

eto|m A|(235T§)

H-19 H-18 H-15
H-20\f" e %
L - l -
H14  H16= n
i -
H-12
¥ H-23
"t H-13
¥ -10 R -
H-5 X, '.'B '
A, H-6 oD N =0
P |"' R 4 H-9 i
-3 H-2 - *
e ———] i‘l‘ 4 . @
H-4 ,, Hsg H11 . H-23
‘ H- e H-17 H-22
< H-1 -
= s Assembly
Ref. No. Parts No. Note Name of Parts = | Q' ty No
H-1 11-003C-2700 Wiper 9}o) = 1
H-2 11-104A-2700 Wiper Rotary Shaft o]z A 1
H-3 SC-0130-1230 Screw(1/8” n=44) B4 FHUAH1/8" n=44) 1
H-4 11-101A-2700 Holder For H-2 gbolm] 3)A = o] (K1900) 1
H-5 SC-0174-1230 Screw(11/64” n=40) 7hatake] YVFAR(11/64" n=40) 1
H-6 11-005A-2700 Wiper Crank glols mA A 1
H-7 SC-A104-4517 Screw (11/64-40-5) Szk o] MELbak(11/647) 2
H-8 11-009A-2350 Crank Rotary Plate =3 A% 1
H-9 11-013P-2700 Hinge Pin For H-8 FH = AL XA 1
H-10 06-033M-3800 E-Ring For H-9 Y A B¥= E¥(43)| 2
H-11 11-008A-2700 Crank Rotary Regulator Plate ZHF A =A-T 1
H-12 11-010S-2350 Hinge Screw For H-8 stols] A= A thlAb| 1
H-13 SC-0173-1230 Screw(3/16” n=232) EY 9 29 aAWHE/16" n=3) 1
H-14 11-012A-2700 Connecting Rod For H-8 A 94 2= 1
H-15 11-015A-2700 Wiper Solenoid Assembly Sfol¥ Lo ol=(F) 1
H-16 11-019G-2700 Solenoid Tension Spring £ xole Az 1
H-17 11-114A-2700 Solenoid Bracket £¥ o]z B ¥l 1
NOTE: H-18 11-017W-2700 Flat Washer Z¥mo)= BF HolA 4
H-19 11-016W-2700 Spring Washer £ roj= B AxE] o)A 4
A=KM-137A = - ‘
A-1=KM-235A H-20 SC-0196-2700 Serew (M3 X 0.5) &Y xo|T BA TAVAHMIX05) | 4
B=KM-137B P
- -0175-12: 4" n=40 9lo) 2= B 7} A 2
B-1=KM-2358 H-21 SC-0175-1230 Screw(11/64” n=40) }ol 2= w7k YAb
H-22 11-121A-2700 Cover For H-17 £ ol I AHALE) | 1
H-23 SC-0120-1230 Screw(9/64” n=40) 2992 AMUAH9/64" n=40) 2

From the library of: Superior Sewing Machine & Supply LLC



Lubrication

=
=2 Al
1-12
]
-6
- !
11 1-10 |
-9

|
| I-1-14
I-1-4
| 1-1-9 y LS A 2
| o 1-1-8 1-1-7 ;
—= NG e
1-13 | 1-1-10 t
I-1-12
I % -1-1 -1-13
| I-1-5 -1-11
| I-1-6
| [
|
; 000k-2 |
111113 |
| |
| I-1-17 |y -2
- | I
i-2 | !
i = |-2
| |

From the library of: Superior Sewing Machine & Supply LLC




SunLhtar

NOTE:

A=KM-137A
A-1=KM-235A
B=KM-137B
B-1=KM-235B

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁ:: bly
-1 44-150A-2350 Oil Pump Ass'y 2dg=(x) 1
I-1-1 44-012A-2350 Oil Pump Body odRE Ex) 1
1-1-2 44-011W-1600 Washer For 1-1-3 29 F= 24 F A} oA 3
1-1-3 SC-0528-1230 Screw(9/64” n=40) B4 A A (964" n=40) 3
1-1-4 44-010C-1600 Nipple For Oil Return Pipe 35 glo)lzZ U= 1
1-1-5 44-009C-1600 Nipple For Lower Shaft 3= F8 U= 1
I-1-6 44-126A-1230 Impeller gt 1
-1-7 44-117A-1230 Piston IAE 1
1-1-8 44-118G-1230 Piston Spring IAE AxE 1 1
I-1-9 44-1198-1230 Pin Screw For I-1-8 IAE AxEd A 1 Ass'y
1-1-10 44-120P-1230 Pin For I-1-8 A8 AxZ I (RP2X8) 1
1-1-11 44-104C-2350 Oil Pump Cover 2dg = A 1
I-1-12 44-024C-1230 Oil Pump Cap 29 P= AE 7 1
1-1-13 44-105C-2350 Magnet Holder ZFA #}o) 1
1-1-14 44-1208-1230 Screw(11/64" n=40) 29 F= A YA} (11/64 n=40) 4
1-1-15 44-019A-1230 Collar For Impeller Shaft 29 FH= 7]’3} 1
1-1-16 SC-0512-1230 Screw(11/64" n=40) 99 H= 29 E YAH(11/64 n=40)| 2
1-1-17 44-101A-2350 Oil Pump Bracket 29 FHx= B 1
-2 SC-0548-7400 Screw(3/16” n=28) thold I FH}A}(3/16" n=28) 3
-3 44-016G-1230 Spring Joint o9 HE FQE Az 1
14 44-115A-1230 Collar For 1-2 29 Fx= zE 7} 1
-5 SC-0512-1230 Screw(11/64” n=40) 29 H= & MH1I/64 n=40)| 2
1-6 44-002A-2350 Main Shaft Oil Pipe Ass y A= R e 4 1
-7 44-012C-1230 0il Return Tube 35 Tjolx 1
-8 44-003A-2350 Lower Shaft Oil Pipe 3% F& Teolx= 1
-9 44-117A-1600 Holder For 1-7 5 ste]= Flol 1
1-10 SC-0175-1230 Screw(11/64" n=40) ol 2e B VAHI/6L n=40) | 1
I-11 44-120A-1600 Oil Shield H e 1
1-12 SC-0176-1230 Screw(11/64" n=40) Ho]= ol FUAH1L/64" n=40) | 1
1-13 02-003A-2700 Nylon Clip ol & = 2

From the library of: Superior Sewing Machine & Supply LLC




J Accessories

A A A

J-13  J-14

5 i M e, 8| 8] = ——-J}, _

20 ==

' J-33 J-37 q J-41
- o
t J-32 J-41 0 J:O

J-39] 1U-38

J-36

From the library of: Superior Sewing Machine & Supply LLC



SunLhtar

NOTE:

A=KM-137A
A-1=KM-235A
B=KM-137B
B-1=KM-235B

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁg' bly
J-1 91-001C-1230 Accessory Box A A 7] vk 1
J-2 91-008C-1230 0il EXIE] 1
J-3 91-011C-1230 Oil Tank &=} 1
J-4 01-213R-1230 Head Support Rubber "B’ A FF(A) 2
J-5 01-241R-1230 Head Support Subber” A” ¥ A TI(F) 2
J-6 01-042R-1230 Rubber Cushion For Hinge A (o) 2
J-7 01-043C-1230 Head Hinge 3| 2
J-8 91-006C-2700 Sewing Machine Cover v Al AW (H) 1
J-9 91-102C-1230 Driver(Large) zglo] (o) 1
J-10 91-103C-1230 Driver(Middle, Small) =gl (F, &) 1
J-11 91-007A-2302 Thread Stud Ass'y A Ee|(&) 1
J-12 01-035A-123A A, A-1 Needle Plate RAES 1
J-13 01-035A-123B B. B-1 Needle Plate =g 1
J-14 01-135A-235A Needle Plate(AL-Type) A (EL) 1
J-15 43-010A-1600 Knee Base Rubber 2 ogln ukx) 1
J-16 44-011R-2350 Cap For J-15 ool F& wkx] w 1
J-17 Nail L= 10
J-18 07-008A-1230 Bobbin L) 2
J-19 Needle vl A 1
J-20 Needle H}% B3 1
J-21 91-012C-1230 Head Support Pole n| A #E) 1
J-22 91-004C-1230 Cloth Guide e 1
J-23 SC-0204-4124 Screw(9/64” n =40) Z8o| ulgl  ALUAH9/6 n=40)| 1
J-24 44-010C-1230 Magnet 2HA 1
J-25-1 60-101A-1370 A, B Belt Cover Ass y(Only For Regular M/C) | ¥l E AW (Z)-v]AA 1
J-25-2 60-101A-2350 A-1, B-1 Belt Cover Ass y(Only For Trimming M/C) | ¥l EFw (&)-AFA 1
J-25-3 60-001A-1230 Belt Cover(A) Wl E 7118 (A) 1
J-25-4 60-002A-1230 Belt Cover(B) ul E 7 v (B) 1 J-25-1
J-25-5 60-003A-1370 Belt Cover(C) HWEAM(C) 1 S50
J-25-6 60-004A-1230 A, B Belt Cover(D) W EAH (D) 1
J-25-7 91-002S-3400 Screw For J-25-2 Eiiap 2
J-25-8 SC-0498-3710 Screw(11/64” n=40) 7hapzbo] LFAF(11/64" n=40) 2
J-25-9 SC-0543-2302 Screw(11/64” n=40) BHo] £ 2H2ubAH11/64" n=40) 6
J-25-10 60-005S-1230 Screw For Belt Cover Wl & 7w 2| 2] AL 2
J-26 44-012C-1230 Qil Return Tube 35 glo|= 1
J-27 41-101A-1230 Bobbin Winder Ass y A 77 (=) 1
J-28 44-012A-2500 0il Pan EXSE 1
J-29 44-003M-1230 Oil Pan Gasket °9 3 7pAA 2
J-30 SC-0347-1230 Screw (M8 X 1.25) w579 vl YAHM8x1.25) | 1
J-31 44-005R-1230 Packing For J-29 S FHul A 28 1
J-32 44-032C-1230 0il Pan Nipple EOE IR 1
J-33 SC-0509-1230 Screw(15/64" n=28) 3 =78 FAH15/64" n=28) 1
J-34 43-001A-1600 Knee Lifting Ass'y T2 &3 (%) 1
J-34-1 43-106C-1600 Knee Lifter Shaft T2 ukx & 1
J-34-2 43-101R-1600 Knee Lifter Pad ez wx g 1
J-34-3 43-102C-1600 Knee Lifter Pad Insert Plate = w3 w3 ato] o 1 J-34
J-34-4 43-101A-1230 Holder For J-34-2 T2 37 A4 Y= 1 Ass'y
J-34-5 43-1085-1230 Set Screw For J-35 T2 x] d4 g3 FH A} 1
J-34-6 43-106C-1230 Knee Lifter Arm Joint Complete T2z A4 FHF 1
J-34-7 SC-0181-1230 Screw(5/16" n=18) 72wkl & 7AUAHG/16 n=18) | 2
J-34-8 43-108C-1600 Shaft For J-37 AoA = 1
J-35 43-009C-1600 E-Ring( ¢ 9) AolA = 2 (EH ¢9) 1
J-36 43-008G-1600 Spring For F-37 A o)A £~ 1
J-37 43-007A-1600 Knee Lifting Controller A o A 1
J-38 SC-0106-7400 Screw(15/64” n=28) Z3 HPAHET) 1
J-39 SC-0545-1230 Screw(15/64" n=28) Ao 2524 YAHE) (1564 n=2) 1
J-40 SC-0546-1230 Screw(15/64” n=28) A 524 YAKH) (1564 n=2) | 1
J-41 SN-0105-3400 Nut(15/64” n=28) 298% 2 thiA} YE(I5/6 n=08) | 2
J-42 91-006C-2700 Sewing Machine Cover w] A A (=) 1
J-43 07-005A-2700 A-1, B-1 | Bobbin Xl 2
J-44 11-003C-2700 A-1, B-1 | Wiper o] o 1
J-45 10-101A-2700 A-1, B-1 |Fixed Mes A WA 1
J-46 91-105C-2700 A-1, B-1 | Box Spanner A WA ¥ 2As A9y 1
J-47 91-001C-2700 A-1, B-1 | Wrench(2mm) 2 X] (2mm) 1
J-48 91-004C-2700 A-1, B-1 | Wrench(25mm) 2 =] (2.5mm) 1
J-49 91-003C-2700 A-1, B-1 | Wrench(3mm) 9 ] (3mm) 1
J-50 91-002C-2700 A-1, B-1 | Wrench(5mm) @ %] (5mm) 1
J-51 92-003A-2700 A-1, B-1 |Nylon Clip Jad= = 4
J-52 91-007A-2302 Thread Stud Ass'y Alsf ZZo] (=) 1

From the library of: Superior Sewing Machine & Supply LLC




Program Unit Box & Automatic Presser Foot Lifter
o= SUE %A U XI5 £ 28 (235 8)

K-67
L
i 1
| K-37T :
1 1
| K-56 © !
| K-49 © !
| K-57 © i
| i
i —_— E
| K-32 K-48 | Y - K64
| ! K-63
1 1
E K-40 © O K-39 i
i 1
! K-35 3 3 K-36 :
: {
i i
! K-46 H
| K-47' ¢ !
| K-61 @= 4‘.
| S ka3 |
i E '3 !
1 ’P 1
: g :
i K 45 r,’ i i- K-66
I H |
| . e
| Qumm 00! & |
I K50 K42 K-41K-501 |
i 1] ! I i
i K-53 ! ;

e i it e St £ - =

T 0
K-13 k.12

K17 K-18-1 K16 K14 g ™

% o

K-9-2

K-68

|
e

KM-235 Type

= Special Type '

FoEEESE.
—

From the library of: Superior Sewing Machine & Supply LLC



SunLhtar

Ref. No. Parts No. Name of Parts Q' ty Asile::bly
K-1-1 Program Unit Box 1
K-1-2 Program Unit Box 1
K-1-3 Program Unit Box 1
K-1-4 Rubber din Cap 1
K-1-5 Membrane S/W 1
K-2 Cable For P/U Box 1
K-3 Bracket For Program Unit Box(KM-235) 1
K-4 Bracket For P/U Box(Special Type) 1
K-4-1 Bracket For P/U Box(KM-250) 3
K-4-2 Bracket For P/U Box(Other Company Type) 1
K-4-3 Bracket For P/U Box(9577) 1
K-5 Screw For P/U Box 1
K-6 Anti-Vibration Bolt( KM-235) 1
K-7 Rubber Cap For Anti-Vibration bolt 4
K-8 Screw For P/U Box(Special) 1
K-9-1 Auto Knee Lifter Solenoid Case 1
K-9-2 Auto Knee Lifter Solenoid Cover 1
K-10 Screw For C-9 Bracket 1

K-11-2 Shaft(A) For Solenoid 1
K-12 Fixing Plate For Stroke 4
K-13 Screw For C-12 1
K-14 Solenoid Shaft Connecting Rod. 1
K-15 Nut For C-14 4
K-16 Ball Joint(Right) 1
K-17 Ball Joint(Left) 1
K-18-1 Middle Connecting Bar(KM-235) 1
K-18-1 Middle Connecting Bar(Special) 1
K-18-1 Middle Connecting Bar(KM-560-7) 1
K-19 Nut(R) For C-18 1
K-20 Nut(L) For C-18 1
K-21 Knee Lifting Shaft 1
K-22 Sticker For Auto Knee Lifting Sol. 1
K-23 Fixing Nut For C-6 1
K-24 Screw For P/U Box Bracket 2
K-25 Spring Washer For P/U Box Bracket 2
NOTE: K-26 Nut For C-21 1
K-27-1 Cable For Auto Knee Lifting Solenoid 1
ﬁ:ﬂﬂ-’\}fg éAS A K-27-2 Connector Pin 2
B=KM-137B K-28 Plug For Auto Knee Lifting Solenoid 1
B-1=KM-235B
K-28-1 Tube(C) 1
K-29 Guide Bushing For Cable 1

From the library of: Superior Sewing Machine & Supply LLC

K-11-1 Shaft(B) For Solenoid 1 Q_



Program Unit Box & Automatic Presser Foot Lifter
o= SUE %A U XI5 £ 28 (235 8)

K-67
L
i 1
| K-37T :
1 1
| K-56 © !
| K-49 © !
| K-57 © i
| i
i —_— E
| K-32 K-48 | Y - K64
| ! K-63
1 1
E K-40 © O K-39 i
i 1
! K-35 3 3 K-36 :
: {
i i
! K-46 H
| K-47' ¢ !
| K-61 @= 4‘.
| S ka3 |
i E '3 !
1 ’P 1
: g :
i K 45 r,’ i i- K-66
I H |
| . e
| Qumm 00! & |
I K50 K42 K-41K-501 |
i 1] ! I i
i K-53 ! ;

e i it e St £ - =

T 0
K-13 k.12

K17 K-18-1 K16 K14 g ™

% o

K-9-2

K-68

|
e

KM-235 Type

= Special Type '

FoEEESE.
—

From the library of: Superior Sewing Machine & Supply LLC



SunLhtar

Ref. No. Parts No. Name of Parts Q' ty Asile::bly
K-30 Rubber Washer 1
K-31 Pedal Base 1
K-32 Spring Housing 1
K-33 Pedal Control Lever 1
K-33-1 Pedal Control Lever(Ass y) 1
K-34 Tension Spring For Pedal 1
K-35 Pressure Spring For Presser Foot 1
K-36 Pressure Spring For Thread Trimming 1
K-37 Pressure Control Screw For Thread Trimming 1
K-38 Pressure Control Screw For Presser Foot 1
K-39 Spring Guide(A) 1
K-40 Spring Guide(B) 1
K-41 Parallel Washer For Pedal Shaft 1
K-42 Shaft For Pedal Control Lever 1
K-43 Pedal Magnet & Film Base 1
K-44 Stud For Pedal Stopper 1
K-45 Pedal Magnet 1
K-46 Stopper(A) For Pressure Spring 1
K-47 Stopper(B) For Pressure Spring 1 Q_
K-48 Screw For Spring Housing 2
K-49 Parallel Washer For C-37 1
K-50 Bushing For Pedal Control Lever Shaft 2
K-51 Fixing Bolt For Pedal Control Lever 1
K-52 Roll Pin For Pedal Control Lever 1
K-53 Fixing Bolt For Pedal Magnet & Film Base 2
K-54 Pedal P.C.B Ass'y 1(Ass'y)
K-54-1 Connector for Pedal 1
K-55 Screw For Pedal P.C.B 3(Ass'y)
K-56 Fixing Nut For C-37 1
K-57 Fixing Spring Washer For C-37 1
K-58 Fixing Nut For C-38 1
K-59 Fixing Spring Washer For C-38 1
K-60 Parallel Washer For C-38 1
K-61 Screw For Pedal Base 4(Ass' y)
K-62 Belt Cover(B) 1
NOTE: K-63 Belt Guide 1
K-64 Screw For Belt Guide 1
2?‘1"4’;327% . K-65 Belt Cover(A) 1
B=KM-137B K-66 Screw For Belt Cover(A) 2(Ass’ y)
B-1=KM-235B ;
K-67 Pedal Unit Assembly 1(Ass' y)
K-68 Edge Sensor 1(Ass'y)

From the library of: Superior Sewing Machine & Supply LLC



	A_Machine Body Thread Tension Adjusting Mechanism
	B_Upper Shaft Needle Bar Thread Take_up Synchronizer Mechani
	C_Upright shaft  Lower shaft Mechanism
	D_Feed Mechanism
	E_Press bar Tension Release Mechanism
	F_Thread Trimmer Mechanism
	G_Reverse Button Mechanism
	H_Thread Wiper Mechanism
	I_Lubrication
	J_Accessories
	K_Program Unit Box Automatic Presser Foot Lifter



